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Projeéct: SCE&G COL
Boring No.: B-204
Sample No.: UD-3
Test No.: 5360

Soil Description: Silty Sand
Remarks: Cr = 0.06

Measured Specific¢ Gravity: 2.95
Initial Void Ratio: 1.11
Final Void Ratio: 0.79

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, 2%

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 8/25/06
Sanple Type: Shelby Tube

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Before Consolidation

Trimmings Specimen+Ring
RING

139.82 285.74
112.67 258.59

0 145.92

112.67 112,67
24.10 24,10

- 1.11

—-— 64.25

——= 87.441

Project No.: 62340635348
Checked By:
Depth: 28.5 Ft.

Elevation:

JL

Initial Height: 1.00 in

Specimén Diameter:

2.50 in

After Consolidation
Specimen+Ring

288

.42
258,
145.
112.

26.
.79

99.
103.

59
92
67
48

33
12

Trimmings



CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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1 of 16

TIME CURVES
100. psf

Constant Load Step:

CONSOLIDATION TEST DATA
Stress:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 16
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 3 of 16

1000. psf

Stress:
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TIME CURVES
Constant Load Step: 4 of 16
2000.

Stress:

CONSOLIDATION TEST DATA
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TIME CURVES
Constant Load Step: 5 of 16
4000.

Stress:

CONSOLIDATION TEST DATA
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psf

TIME CURVES
Constant Load Step: 6 of 16
8000.

Stress:
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psf

TIME CURVES
Constant Load Step: 7 of 16
4000.

Stress:

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES
Constant lLLoad Step: 8 of 16

Stress: 2000. psf

£
E
ui
=
=
¥
!
1
F ! ! t =
~..,_..___u_._____~m___.____m—__“.ﬁq]______V_.‘_.~_____,-‘__~_ O.
<
«Q S N < © %« e
™~ 0 © © 0 00 o
% ‘NIviLS

12

]lllllIbllllLllllll'lllllllll

PR S T N S R R A N U Y S S R SR SRR T |

T IV W Y B B S Y

____:___T._:__:

|
1
1
t
|
|
|
I
1
!
s
)

[Ty T T T

10

T T T T T T 171

T T T

|
6

SQUARE ROOT of TIME, min

LI S A B N R S N B

i
2

LI S N S N B BN

(o]

00
~

'
TITITIT T TToTiory

o o
o0 x

[EARERREREL
<
oe]

% ‘NIivdiS

"
]
]
]
I
i
v
1
i
1
1
[}
1
.
i
ll
]
]
1
I
]
1
]
!
1
k_____~_______>.~__>
© % o
ve] 0 o]

0
<
M
0
M
©
o
<
M
N D
(o] ('
5|89
| .
NdZH
de...m
e13|Z]e
w
Slelol®
ojlojoju
®©
o
>
=
© | =
o3
-
g
el ..
T [
1% e
Ll e
nBtT
Slola|2
u.ue Q.
Ottm
8188z
i w
2
I ©
o 13
ole|m™ -
ISR > @
G_DOM
wBU%S__
. =
Ol tolw|c]|©@
n|o|l=zt ..o ..
| = = 0]
) ol Ol o|x
Ol O =IZiIT| S
ol &l I}
=] - tc
olcliElw|lal &
| Ol 0ol O] @
ool iolx
K

e

Tue, 21-NOV-2006 17:09:53



4000.
TIME, min

PR S R Y ST S0 T AN WO U VO A R

TIME CURVES
Constant Load Step: 9 of 16

Stress:

CONSOLIDATION TEST DATA
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10 of 16

TIME CURVES
8000.

Constont Load Step:
Stress:
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CONSOLIDATION TEST DATA

TIME CURVES

Constdnt Load Step:

11 of 16

16000 psf

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

12 of 16

52000 psf

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

13 of 16

64000 psf

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

14 of 16

16000 psf

Stress:
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CONSOLIDATION TEST DATA

TIME CURVES
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

16 of 16
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
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100 100000
VERTICAL STRESS, psf
Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-209 Tested By: HJ Checked By: WAL 4L a/0C
| Sample No.: UD-1 Test Date: 8/25/06 Depth: 8.5 Ft/ 0~/ 7
Test No.: 5365 Sample Type: Shelby Tube Elevation: N/A

“| Description: Sandy Elastic Silt

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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A SRR SO SO S L
=] ] L
,.<E ] -
("4 | : L
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0.8 | . I
100 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 42.86 37.48
Preconsolidation Pressure: 1.967e+004 psf Dry Unit Weight, pcf 69.95 84.42
Compression Index: 0.734 Saturation, % 79.89 97.73
Diameter: 2.5 in Height: 1 in Void Ratio 1.51 1.08
LL: 56 PL: 45 Pl 11 GS: 2.81
Project: SCE&G COL Location: Project No.: 6234/5)6};5”54
Boring No.: B-209 Tested By: HJ Checked By: JL %‘7%,//2;//[
| Sample No.: UD-1 Test Date: 8/25/06 Depth: 8.5 Ft
Test No.: 5365 Sample Type: Shelby Tube Elevation: N/A
Description: Sandy Elastic Silt
Remarks: Cr = 0.04
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Project: SCE&G COL
Boring No.: B-209
Sample No.: UD-1
Test No.: 5365

So0il Description: Sandy Elastic Silt

Remarks: Cr = 0.04

Measured Specific Gravity: 2.81

Initial Void Ratio: 1.51
Final Void Ratio: 1.08

Container ID

Wt. Container + Wet Soil,
Wt. Container + Dry Soil,

Wt. Container, gm

Wt. Dry Soil, gm

Water Content, %

Void Ratio

begree of Saturation, %
Dry Unit Weight, pcf

gm
gm

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Liquid Limit: 56
Plastic Limit: 45
Plasticity Index: 11

Before Consolidation

Trimmings Specimen+Ring
RING

128.76 274.39
90.13 235,76

0 145.63

90.13 90.13
42.86 42.86

- 1.51

-—- 79.89

- 69.948

Project No.: 6234063534
Checked By: JL
Depth: 8.5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2.50

After Consolidati
Specimen+Ring

269.54
235.76
145.63
90.13
37.48

97.73
84.418

in

on

Trimmings

269.
235.
145.
90.
37.



Project:

Test No.:

Soil Description: Sandy Elastic Silt

Remarks: Cr = 0.04

oo W

oW

SCE&G COL
Boring No.: B~208
Sample No.: UD-1

5365

Applied
Stress
pst

100

500
1e+003
2e+003
4e+003
8e+003
4e+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
.6e+004
4e+003
500

Final
Displacement
in

0.001887
0.006385
0.008606
0.01431
0.0233
0.03876
0.0361
0.03409
0.03525
0.03913
0.07199
0.1386
0.227
0.2068
0.1931
0.1714

CONSOLIDATION TEST DATA

Location:

Tested By: HJ
Test Date:

8/25/06

Sample Type: Shelby Tube

Void‘

Ratio

.502
.491
.485
.471
.449
.410
.416
.422
.419
.409
.327
L1539
.938
.989
.023
.077

= i T E e L aa i

Strain
at End

NWWWWWhOHOOO

.19
.64
.86
.43
.33
.88
.61
.41
.53
.91
.20
.86
.70
.68
.31
.14

8q.

P50 Fitting

Rt. Log
min min
0.1 0.0
0.1 0.1
0.1 0.0
0.1 0.1
0.1 0.0
0.1 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.1 0.0
0.1 0.1
0.1 0.0
0.0 0.0
0.1 0.0
0.7 0.2

Project No.: 6234063534
Checked By: JL
Depth: 8.5 Ft.
Elevation: N/A

NMd=dODOUHNHNDY®OR O

Coefficient of Consolidation

5q.Rt.

ft~2/sec

.0le-005
.93e-005
.35e-005
.02e-004
.12e-005
.91e-005
.66e-004
.29%e-004
.01le-004
.96e-004
.10e-005
.51e-005
.14e~005
.31e~004
.21e-005
.64e-006

L

0g
ftr2/sec

NOOle—'OOl—‘OI—-‘I—‘kDOO\O

.00e+000
.83e-005
. 00e+000
.24e-005
.28e-004
.23e-004
.00e+000
.4%e~004 -
.00e+000
.00e+000
.04e-004
.81e-005
.44e-005
.00e+000
.00e+000
.51e~005

\D\II—‘\]mLDHNl—‘NP—‘&OkOmG\w

Ave.
ft~2/sec

.01e-005
.35e-005
.35e-005
.68e-005
.93e~005
.10e-004
.66e-004
.38e-004
.01e~-004
.96e-004
.73e~005
.66e~005
.74e-005
.31e-004
.21e-005
.21e-006



CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

1 of 16

100. psf
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Description: Sandy Elastic Silt

0.04

Rernorks: Cr
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 16
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Description: Sandy Elastic Silt

0.04

Remarks: Cr
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 3 of 16
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CONSOLIDATION TEST DATA

_ TIME CURVES
- Constant Load Step: 4 of 16
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* Description: Sandy Elastic Silt

Rermarks: Cr = 0.04
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 5 of 16
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 6 of 16

psf

8000.

Stress:
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TIME CURVES

Constant Load Step: 7 of 16
Stress: 4000. psf

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 8 of 16

2000.

Stress:

o
o _:.__._______:____.._._:_____._.______.____.:T.___:_ o
O T 1 T | T M
pust B 1 , ) . ' - «
B 1 M t M 1 L =5
] l . ! i X - [fs)
! 1 ! 1 %)
4 l . ¢ ) ! B [{e}
i f \ t . t | >
1 ) 1 ' i L I
; ! 1 ! ' " M
— i 1 — 2 1
g ! " ! " ! + ol s1X
) h 1 \ ) L R B
i ! t ! ’ ' ) o) zZ
P B e e Ao g m o = = e ojdin|
i 1 h ' ; ! L z olo| €
8 , ! _ ; : = =i =
9 ! 1 A
= ] ; ! : ! _ L 81351£]%B
1 ! - ol el a
] | i ' " ' L Slc|o|®
| | . ! ) ! [0 N I I Ty )
R ) | L
] ; ! _ ! , -
i ' ! ; ! L
b 1 , ; . "
K ! ' ! l r
||||||| D I S
|||||||| “||l|| ._w i “ [ 12 ®
T 1 | ! N “ B
R 1 1 - =
B i " ) ” ' L m =
f ! i
P . | ! ; ! _ - 0|2
J ) X ) . i ~ i o=
- ) i i i t ~N )@
' X i t = e
- i 1 [ = [Te] 7]
= ‘ ' i ' ‘ b 5 ﬂ
— - i 1 il ..
E 4 ' " ' | ' L 5 Tiw|®
) . t L ! oo 5T . W../
P R qmmmmm sk - — — .
W _ " _ | _ LT e &g
= [ : i ¢ | L @] ) O
- ] 1 | ) ) i L a4 = M [a) oy
) ' i i ' Ly Ol | m
1g _ ) _ \ | K o 8181815
- 1 t L
& ' ' I X I Wn JlE|l=|w»v
— 4 & , ‘ h ! X -
- % ' ) ) L @4
= | i | ! ' v
- § \ i L
4 % ! | ! ! ! L =
1 1 ] =
_ . ] ' . lm =
J 1 1 L
1 1 -m
4 X ' L 2
4 \ ; | @
— ! 1 L | =
! 1 O | <
] X ! N Olo |« |
4 ) X L 2z
4 ) ! L &) m D_ c ©
. : ! L Pl |50l
o} ] i t W | m < |V
7 t ) - &) PN .. [
= e m oo - n|ulo|w]ci©
4 | ! L Olz| ..1 0] ..
i ' L =2 PR - )}
4 X L = ololal| =
: ol ol =2lzZz| 5%
. ' ! F ol c| 519
= t ) L .= m — 8] m
i o] = 1%} w
i ! : L c{o|ole|o|o®
. | | C Ljimjln|~liole
m | l 3 T
)
.. " I |
| \ g T N . . _ L
_|:________I_31:________.41__:__.__;________.__:___.Z M UEARRERENRERRE R?____________?::_T,__ﬁ]________,._n__ =
(@] [e] (@] ['9] o uy o O ['9] O e} j] ) o
N ~ 50 © © R < < 3 3 3 3 S
) ) M M ~ ) M ) ) ) ) ) ~ M
% 'NIVYLS % ‘NIVHLS

Tue, 21-NOV-2006 17:11:18



TIME CURVES
Constant Load Step: 9 of 16
4000.

Stress:

CONSOLIDATION TEST DATA

o .
-_~___________,_‘______._k._______._____.h~____.__________~ (@] _>_______>___~___._ _________m___.—_—~h________"__m_»;—A__._;_ ﬁu
1 et m— = | S T|l|||+ ||||||| (@] l . i X “ , R
A i ! " i 1 ! - sAMu
] | 1 ) I L sl
3 1 1 1
] _ ! ! : _ L 2
= ¢ | ! i ! o (@]
| .
2 " | _ ; _ i b
B \ I ; r oo
- | ; _ | ! L o3|
| ) i ' ' L o I
] ! | ! 1 ! o REE- s
e R e Al Wit = [ — Clmin| .,
- ! r =z o o |
! L — © O
. I %) ARE=
i ) - Kol st 1o
1 ~ b}
7 i L Picioll
] alo|olm
|||||||||||||||||||||||||||||||||||| '.8
- - o
- fa)
. c E
- - = —
. 3
T 0
4 L o2
L [0}
i [ 2 &=
t . [ R S | c = o~ |
lllllllll T T I \ P = - = — I RN
....... e R it ALl o IS J = =} |l W
1 | T I T s Y SR SN U i . ..
e S, R A — L W -- © - NSRS
' t 1 - ~ (@] cimf+
t " 0 " ' N . L O o Ol o
IIIIIII 4|IIII.I_IIIIl|I_Illlll_lllll.f|~lll|||ll = i L R S w 0 ml
1 ( ] ( 1 L O! 2t = m
I X I . o E F & Ol wiwn
) ' L ocjojo|°
N | i - <
! l 1 gl = ||
I|.||..1|1||..|«||_v||||||....||!|». |||||||||||||| T “‘ xlllllnlww.ﬂ... ||||||||||||| o R B =
||||||||| S U S e e e = — - m
lllllll .rllllll_llililL..|l...||ﬂlllJYl_lxilllul A L
|||||||| e s k. Al T i L —
L t ) =
S e R Rl R - 8 S A U A - @
lllllll fm = m e m e m e — e m = m e - — = = - = A L
i | ' | ' i ] C 2
h === r 0
t " T i 2
| R ! ] - 3 sf [
. 4 L & |- 2 <
' i L Ol & D_ c ©
[ L 4 L K| 1| 5in]| 31
[ N F o wi{im O
- - 3 - O cimy
mhememm o r — t— N | itjiolnlc
fmme e = e - ' Olz| ..] 0o -
! i - = HE=E ]
............................. e ittt o 4 i L i ol ol B x
== - . ! 0o R Z|C| 5
: B | - ol ¢ 5| @
L -
- L 4 ' L olT|lE|lwm|lol| &
I - ¢ - C|lO| 0|l | ©
; ] ! Ll |—lo|x
R I
] -1 | L
1
; - ] ! i
1 |
_____.___“_____J_I__-m__a__.__.____.__Nlﬂnwﬂ_____.____________ M w __.m>__._____ o
o ') o 0 o 0 o o s} o 0 o ) o
M M < ~ 0 0 © M M ~ < o ) ©
M) ™) M M M} M M M M) M 58] 8] M) M
% 'NIVYLS % ‘NIVYLS

Tue, 21-NOV-2006 17:11:18



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

10 of 16

psf

8000.

Stress:
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11 of 16

TIME CURVES
16000 psf

Constant Load Step:
Stress:

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

12 of 16

Stress: 32000 psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:

13 of 16

64000 psf

Stress:
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TIME CURVES
16000 psf

Constant Load Step:
Stress:

CONSOLIDATION TEST DATA
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TIME CURVES

Constant Load Step:

CONSOLIDATION TEST DATA
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TIME CURVES
500.

Constant Load Step:
Stress:

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

II!!

SUMMARY REPORT

VOID RATIO
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Project: SCE&G COL Location: Project No.: 62340635545

Boring No.: B-209

Tested By: HJ

Checked By: JL MJ//Z[Z‘Z

ubD-4

Test Date: 8/29/06

Depth: 38.5 Ft.

wipes] Sample No.:
. :-;LTest No.: 5368

Sample Type: Shelby Tube

Elevation:

N/A

Description: Silty Sand

Remarks: Cr = 0.07
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CONSOLIDATION TEST DATA
SUMMARY REPORT

1.4
] L
1.2 -
1.0 -
o ] L
s i L
i i L
o . Pl
o - -
> - L
0.8 -
0.6 -] o
0.4 B R e L
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test

Overburden Pressure: O psf Water Content, % 30.71 25.37
Preconsolidation Pressure: 3.33e+004 psf Dry Unit Weight, pcf 88.77 103.2
Compression Index: 0.379 Saturation, % 86.79 99.29
Diameter: 2.5 in Height: 1 in Void Ratio 1.01 0.73

LL: NP PL: NP Pl: NP GS: 2.86

Project: SCE&G COL Locdtion:

Project No.: 62340625345

Boring No.: B-209

Tested By: HJ

Checked By: JL M //éf/dé

5| Sample No.: UD-4

Test Date: 8/22/06

Depth: 38.5 Ft.

' Test No.: 5368

Sample Type: Shelby Tube

Elevation: N/A

*| Description: Silty Sand

Remarks: Cr = 0.07

Mon, 20~NOV-2006 21:31:02




Project: SCE&G COL
Boring No.: B-209
Sample No.: UD-4
Test No.: 5368

Soil Description: Silty Sand
Remarks: Cr = 0.07

Measured Specific Gravity: 2.86
Initial Void Ratio: 1.01
Final Void Ratio: 0.73

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Liquid Limit: NP

‘Plastic Limit: NP

Plasticity Index: NP

Before Consolidation

Trimmings Specimen+Ring
RING

149.51 295.73
114.38 260.6

0 146.22

114.38 114.38
30.71 30.71

—_—= 1.01

—— 86.79

-— 88.768

Project No.: 62340635348

Checked By: JL
Depth: 38.5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2,50

After Consolidati
Specimen+Ring

289.62
260.6
l146.22
114.38
25.37

99.29
103.2

in

on
Trimmings



Project: SCE&G COL
Boring No.:

Sample No.: UD-4

Test No.:

5368

B-209

Soil Description: Silty Sand

Remarks:

W~ oYU W

Cr = 0.07

oW

Applied
Stress
pst

100

500
1le+003
2e+003
4e+003
8e+003
4e+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
.6e+004
2e+003
500

Final
Displacement
in

0.001681
0.02094
0.03622
0.05938
0.08538

0.1125
0.1065
0.09649
.1016
L1134

. 1422

.1827

.2393

0.222

0.1775

0.1398

[N eRolele)

CONSOLIDATION TEST DATA

Location:
Tested By: HJ

Test Date:

8/29/06

Sample Type: Shelby Tube

void
Ratio

.009
.971
.940
.893
.841
.786
.798
.819
.808
. 784
.726
.645
.531
.566
. 656
.731

[eNaNoNoNoRoNoNeNoNeNololollolon o]

Strain
at End

0.17
2.09
3.62
5.94
8.54
11.25
10.65
9.65
10.16
11.34
14.22
18.27
23.93
22.20
17.75
13.98

Sq.

T50 Fitting

Rt.
min

COD0ODOLOO0DOOOOOO
I N N T NI RS

Log
min

CO00O000O0OOOOoOOOO00

Project No.:
Checked By:

62340635348

JL

Depth: 38.5 Ft.

Elevation:

WWHEUOOONOOJRE o0 WWs

N/A

Coefficient of Consolidation

Sq.Rt.

ft"2/sec

.20e~-005
.24e-005
.48e-005
.22e-005
.02e-005
.62e-005
.17e~004
.40e-005
.04e~005
.98e-005
.84e-005
.52e-005
.81e~005
.05e~004
.68e-005
.35e-006

Log
ft~2/s5ec

0.00e+000
3.70e~005
3.87e-005
4.31e~005
6.18e-005
7.81e-005
0.00e+000
7.64e-005
0.00e+000
1.03e~004
1.03e-004
9.95e-~005
8.89e-005
0.00e+000
5.13e~-005
1.12e~005

e ) 1 WP W0 ST O W W

Ave.
ft~2/sec

.20e-005
.46e-005
.67e-005
.27e-005%
.54e-005
.17e~=005
.17e¢~004
.52e~005
.04e-005
.61e~005
.23e~005
.88e-005
.03e-005
.05e~004
.28e-005
.02e-005
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL

Location:

Project No.: 62340635345 |

Boring No.: B-209

Tested By: HJ

Checked By: JL ﬂ?i/,//v/ll/é

Sample No.: UD-4

Test Date: 8/29/06

Depth: 38.5 Ft

Test No.: 5368

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.07
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test
Overburden Pressure: O psf Water Content, % 30.71 25.37
Preconsolidation Pressure: 3.33e+004 psf Dry Unit Weight, pcf 88.77 103.2
Compression Index: 0.379 Saturation, % B86.79 99.29
Diameter: 2.5 in Height: 1 in Void Ratio 1.01 0.73
LL: NP PL: NP Pl: NP GS: 2.86
Project: SCE&G COL Location:

Project No.: 62%0&},3/]5348 Y

Boring No.: B-209

Tested By: HJ

Checked By: JLIMZ L ffi
7

Test Date: 8/29/06

Depth: 38.5 Ft./

[4

Sample Type: Shelby Tube

Elevation: N/A

;| Sdmple No.: UD-4
tﬁest No.: 5368

* Description: Silty Sand

Remarks: Cr = 0.07
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1 of 16

TIME CURVES

CONSOLIDATION TEST DATA
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TIME CURVES
Constant Load Step: 2 of 16
500.

CONSOLIDATION TEST DATA
Stress:
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fue, 21~NOV-2006 ©7:54:28

CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 7 of 16
Stress: 4000. psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL Location: lProjec*\ No.: 62340635345
Boring No.: B-319 Tested By: HJ Checked By: JL
{ Somple No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.

| Test No.: 5394 Sampie Type: Shelby Tube Flevation: N/A

: Description: Silty Sand

Remorks: Cr = C.06




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 16
Stress: 2000. psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-319 Tested By: HJ Checked By: JL
« | Sample No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.
Test No.: 5394 Somple Type: Shelby Tube Elevation: N/A

| Description: Siity Sand

Remearks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16
Stress: 4000. psf
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Project: SCE&G COL Location:

Project No.: 82340632345

Boring No.: B-319 Tested By: HJ

Checked By: JL

| Sampie No.: UD-3 Test Date: 9/20/08

Depth: 28,5 Fi.

Test No.: 5394 zSomple Type: Shelby Tube

Elevction: N/A

| Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 16
Stress: 8000. psf
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Project: SCE&G COL Location: Project Nc.: 62340635345
Boring No.: B-319 Tested By: H Checked By: JL
Sample Ne.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.

Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 16
Stress: 16000 psf

'
9 : —
103
11 3
B 3
= =
=z 124
o 3
» ]
133
14
153 i
0.01 1000
TIME, min
!
£
g’ E
_____________________________________________________________________________ £
! E
. |
I L =
0 3 =
o :
Z .50 z
e B
53 S S B ettt :
3 ; : ; ; z
R e LT R T e e =
3 | : ' : ' =
14 oo o L i
; : f ; : E
3 . : _ £
13Eu.lx}r‘.ngnn|1.-v.||ll.-.‘|;|.i|l:.ll:llilli.\.llui||.11.5,|i
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: SCE&G COL | Location: Project No.: 62340635345
Boring No.: B-319 Tested By: HJ Checked By: JL
.| Sample Ne.: UD-3 Test Date: 9/20/06 Depth: 28.5 ft.
Test No.: 5394 Somple Type: Shelby Tube Elevotion: N/A

Description: Silty Sond

Remarks: Cr = 0.06

fug, 21-NOV-2008 17:54:29



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 16
Stress: 32000 psi
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Project: SCE&G COL I_Locotion: Project No.: 62340635345
Boring No.: B-318 | Tested By: HJ Checked By: JL
Sample No.; UD-3 | Test Dote: 9,/20/06 | Depth: 28.5 Ft.
Test No.: 5394 iSomple Type: Shelby Tube iEIevotion: N/A

Description: Silty Sand

Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 16
Stress: 64000 psf
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Project: SCZ&G COL Location: Project Ne.: 62340835345
Boring No.: B-319 Tested By: HJ Checked By: JL

.| Sompie No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Fi.
Test No.: 5394 Sample Type: Shelby Tube Elevotion: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 16
Siress: 16000 psf

Tue, 21-NOV-2006 17:54:22
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Boring No.: B-318 Tested By: HJ Checked By: JL |
-{ Sample No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft. '
Test No.: 5394 Sample Type: Shelby Tube Elevalion: N/A i
Description: Silty Sand !
Rermarks: Cr = 0.06 l
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 16
Stress: 2000. psf
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SQUARE ROOT of TIME, min

Project: SCE&G COL Location: Project No.: 62340835345

Boring No.: B-31¢ Tested By: HJ Checked By: JL

Somple Neo.: UD-3 Test Date: 8/20/06 Depth: 28.5 Ft.

Test No.: 53394 Sample Type: Shelby Tube 'Etevation: N/A

Description: Silty Sand

{Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 16
Stress: 500. psf
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SQUART ROOT of TIME, min
iProjeci: SCE&G COL Location: Project No.: 82340635345

Boring No.: B-31¢ Tested By: HJ Checked By: JL

| Sampie No.: UD-3 Test Date: 9/2G/08 Depth: 28.5 Ft.

Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

| Description: Silty Sand

Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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VERTICAL STRESS, psf

Project: SCE&G COL

Location:

Project No.: 6234/96/;’:5345

Boring No.: B-319

Tested By: HJ

.| Sample No.: UD-3

Test Date: 9/20/06

Checked By: L M //é//dl
/7

Depth: 28.5 Ft/ *

[ Test No.: 5394

Sample Type: Shelby Tube

Elevation:

N/A

| Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: O psf Water Content, % 26.76 21.27
Preconsolidation Pressure: 2.912e+004 psf Dry Unit Weight, pcf 94.34 105.7
Compression Index: 0.279 Saturation, % 894,10 99.78
Diameter: 2.5 in Height: 1 in Void Ratio 0.75 0.57
LL: NP |PL: np PI: NP GS: 2.65

Project: SCE&G COL Location:

Project No.: 62340633345

Boring No.: B-319

Tested By: HJ

Somple No.: UD-3

Test Date: 9/20,/06

Checked By: JLFY //é;//d//
H<T7

Depth: 28.5 Fi/

? | Test No.: 5394

Somple Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.06
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Project: SCE&G COL

Boring No.:

Sample No.: UD-3
Test No.: 5394

Soil Description: 8ilty Sand

Remarks: Cr

Estimated Specific Gravity: 2.65
Initial Void Ratio:
Final Void Ratio: 0.57

Containexr ID

Wt. Container + Wet Soil,
Wt. Container + Dry Soil,
Wt. Container,
Wt. Dry Soil, gm
Water Content,

Void Ratio

Degree of Saturation,
Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 9/20/06
Sample Type: Shelby Tube

Liguid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Before Consolidation

Trimmings Specimen+Ring
RING

154.09 300.32
121.56 267.79

0 146.23

121.586 121.56
26.76 26.76

——— 0.75

--- 94.10

——— 94.341

Project No.: 62340635348
Checked By: JL
Depth: 28.5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter; 2.50 in

After Consolidation

Specimen+Ring Trimmings
293.65 293,65
267.79 267.79
146.23 146.23
121.56 121.586

21.27 21.27

0.57 ——-
99.78 ~—-
105.71 -—=



CONSOLIDATION TEST DATA

Project: SCE&G COL Location: Project No.: 6234063534S
Boring No.: B-319 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.
Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

- Soil Description: S$ilty Sand
WRemarks: Cr = 0.06

Applied Final Void Strain T50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sg.Rt. Log Sq.Rt. Log ave.
pst in % min min ft~2/sec ftr2/sec ft~2/sec
1 100 0.0004323 0.753 0.04 0.0 0.0 0.00e+000 0.00e+000 0.00e4+000
2 500 0.01368 0.730 1.37 0.2 0.0 3.63e-005 0.00e+000 3.63e-005
3 le+003 0.02575 0.708 2.58 0.2 0.1 3.45e~005 4.27e¢-005 3.81e-005
4 2e+003 0.0445¢ " 0.675 4.46 0.1 0.1 5.36e-005 5.41e-005 5.39e-005
5 4e+003 0.06933 0.632 6.93 0.1 0.1 5.88e-005 6.78e~005 6.30e-005
3 8e+003 0.09571 0.586 9.57 0.1 0.1 7.4%e-005 7.96e-005 7.72e-005
7 4e+003 0.08991 0.596 8.99 0.0 0.0 1.35e-004 0.00e+000 1.35e-004
8 2e+003 0.07949 0.614 7.95 0.1 0.1 5.75e-005 7.68e-005 6.58e-005
9 4e+003 0.08429 0,606 8.43 0.1 0.0 9.43e-005 0.00e+000 9.43e-005
10 8e+003 0.09711 0.583 9.71 0.1 0.0 9.01le~005 0.00e+000 9.01e-005
11 1.6e+004 0.1246 0.535 12.46 0.1 0.0 7.33e-005 2.66e-005 8.33e-005
12 3.2e+004 0.1623 0.46% 16.23 0.1 0.0 7.08e~005 1.09%e-004 8.59e~-005
13 6.4e+004 0.2102 0.385 21.02 0.1 0.0 6.42e-005 1.02e-004 7.87e-005
14 1.6e+004 0.1922 0.417 19.22 0.0 0.0 1.11e-004 0.00e+000 1.11e-004
15 2e+003 0.1453 0.499 14,53 0.4 0.2 9.4%e-006 2.08e-005 1.30e-005
16 500 0.1075 0.565 10.75 1.1 1.1 3.80e-006 3.80e-006  3.80e-006



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL Location: Project No.: 6234D65334S l!

I T
Boring No.: B-319 . Tested By: HJ Checked By: JL %‘Zz 5:é§f‘7£ f
Sompie No.: UD-3 gTest Date: 9/20/06 Depth: 28.5 Ft

Test No.: 2394 §]Somple Type: Shelby Tube Eievation: N/A

Description: Silty Sand
Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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| semple No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Fif/

Test No.: 5394 | Sample Type: Shelby Tube Elevotion: N/A

Description: Silty Sond

‘Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Siep: 1 of 16
Stress: 100. psf
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Test No.: 5394 Somple Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 16
Stress: 500. psf
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Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 3 of 16
Stress: 1000, psf
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Test No.: 5394 ISomple Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remerks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 16
Stress: 2000. psf
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Description: Silty Sond

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project Neo.: 6234083534S
Boring No.: B-319 Tested By: HJ Checked By: JL

[ Sampie No.: UD-3 Test Date: 2/20/06 Depth: 28.5 Ft.

' Test No.: 5394 Sample Type: Sheiby Tube Elevation: N/A

1 Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constont Load Step: 6 of 16
Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 16
Stress: 4000. psf
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Description: Silty Sond

Remorks: Cr = (.06
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Lood Step: 8 of 1€

Stress: 2000. psf
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Tested By: HJ

Checked By: JL

Somple No.: UD-3

Test Dote: 9/20/06

Depth: 28.5 Ft.

Test No.: 5394

Somple Type: Shelby Tube

{ Elevotion: N/A

“| Description: Silty Sond

Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16
Stress: 4000. psf

. 1
7.6 ]
7.8
8.0
¥ ]
=z 2
< 8.2 — Tt TT T o
o =
n z
8.4 %
!
3
B.6Z-w - enn
8.8 B
0.01 100
TIME, min
| S SN A ST S N SN VO S SRV USRS ST ST H S SNSSE S AT WA N NSNS SR SOV SUT YOS OO ST SAN AN S WO T A U A S SO A S R |
7.6 3 : ; : : : E
3 .‘ r E
w i : ;:
7.8 g% : =
£
R S S S é-
Z =
g =
o - o
o z =
8.4 £
P U S S SN SR 3
3 1 1 1 E
E : ' : -
8.8 - IR L L i T v v 1T T 7 T 51 [ T 1 v T & 1 17T ' 7 T 71T T T 1T7°F i T 1 1 b 7 o T i ¥ ¥ ¢ 1 ¥ T ¥ L
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: SCE&G COL iLocction: Project No.: 62340835345
Boring No.: B-319 Tested By: HJ Checked By: JL
Sampie No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.
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Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 16
Stress: 8000. psf
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.| Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sond

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA

TIME CURVLES

Constant Load Step: 11 of 16

SQUARE ROOT of TIME, min

_ Stress: 16000 psf
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Checked By: JL

Sample No.: UD-3

Test Date: 9/20/06

Depth: 28.5 Ft.

Test No.: 5394

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sond

Remarks: Cr = C.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 16
Stress: 32000 psf
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[Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-319 Tested By: HJ Checked By: JL

{ Sample No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.

Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

! Description: Silty Sand

iRemorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 16
Stress: 64000 psf
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Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 16
Stress: 16000 psf
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Test Date: 9/20/06

Depth: 28.5 Ft.

| Test No.: 5394

Sample Type: Shelby Tube

Elevation:

N/A

Description: Silty Sand

!Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 16
Stress: 2000. psf
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| Location:

Project No.: 6234083534S
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Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 9/20/06

Depth: 28.5 Ft.

Test No.: 5394

Sampole Type: Shelby Tube

| Elevotion: N/A

*| Description: Silty Sond

Remarks: Cr = 0.06
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TIME CURVES

Constant Load Step: 16 of

Stress: 500. psf

CONSOLIDATION TEST DATA
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Preject: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-319

Tested By: HJ

Checked By: JL

= { Sampie No.: UD-3

Test Date: 9/20/06

Depth: 28.5 Ft.

| Test No.: 5394

Sample Type: Shelby Tube

Elevation: N/A

| Description: Silty Sond

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA

SUMMARY REPORT

| N S S Y N T I I

VOID RATIO
o o o
13 > N
‘ | Y S I O N NN I | [ § IS R I Y WO P22 O O 1 I

| N TN S Y S5O W A |

0.4

- 1 | DN NSRS R S |
s T T

I 1 M S R
H : ] T

LN A B e A L S N L O A A N L L L L B L LB B AL

100

107

; e s f
10000
VERTICAL STRESS, psf

T T T A A e

100000

Loty

1

10™

Cv, ft"2/sec

r ol

107°

; —— et |
10000
VERTICAL STRESS, psf

100000

Project: SCE&G COL

Location:

Project No.: 623406;]5345

Boring No.: B-319

Tested By: HJ

Checked By: JL 47;(/\ ,,/z%c

-| Sample No.: UD~4

Test Date: 9/22/06

Depth: 38.5 Fi.

Test No.: 5395

Sample Type: Shelby Tube

Elevation: N/A

= Description: Silty Sand

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 0 psf Water Content, 7% 18.63 19.14
Preconsolidation Pressure: 3550 psf Dry Unit Weight, pcf 102.8 112.2
Compression Index: 0.15 Saturation, % 80.77 99.59
Diameter: 2.5 in Height: 1 in Void Ratio 0.67 0.53
LL: NP PL: NP Pl: NP GS: 2.75
Project: SCE&G COL Location: Project No.: 62340635345 |

Boring No.: B-319

Tested By: HJ

Checked By: JL WI//Z}//J(

-| Sample No.: UD-4

Test Date: 9/22/06

Depth: 38.5 Ft.// ~

Test No.: 5395

Somple Type: Shelby Tube

Elevation: N/A

" | Description: Silty Sand

Remoarks: Cr = 0.04
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Project: SCE&G COL
Boring No.: B-319
Sample No.: UD-4
Test No.: 5395

Soil Description: Silty Sand
Remarks: Cr = 0.04

Measured Specific Gravity: 2.75
Initial Void Ratio: 0.67
Final Void Ratio: 0.53

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Before Consolidation

Trimmings Specimen+Ring
RING

158.44 304.865
132.44 278.65

0 146.21

132.44 132.44
19.63 19.63

- 0.67

- 80.77

- 102.78

Project No.: 6234063534S

Checked By:
Depth: 38.5
Elevation:

Initial Height: 1.00 in

JL
Ft.
N/A

Specimen Diameter: 2.50 in

After Consolidation

Specimen+Ring

304
278.65
146.21
132.44

19.14
0.53
99.59
112.18

Trimmings



CONSCLIDATION TEST DATA

Project: SCE&G COL Location: Project No.: 62340635348
Boring No.: B-319 Tested By: HJ Checked By: JL
Sample No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.
Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Silty Sand
‘W Remarks: Cr = 0.04

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sgq.Rt. Log Sq.Rt. Log - Ave.
pst in % min min ftr2/sec ft~2/sec ft*2/sec
1 100 0.002258 0.663 0.23 0.3 0.3 1.78e-005 1.68e-005 1.73e-005
2 500 0.02041 0.633 2.04 0.2 0.1 3.36e-005 3.73e-005 3.54e-005
3 le+D03 0.03233 0.613 3.23 0.2 0.1 3.22e-005 4.19e~-005 3.64e-005
4 2e+003 0.04973 0.584 4.97 0.1 0.1 5.40e-005 5.12e-005 5.26e-005
5 4e+003 0.06785 0.554 6.78 0.1 0.1 7.17e-005  7.83e-005 7.45e-005
6 8e+003 0.08798 0.521 8.80 0.1 0.0 8.97e-005 9.89e-005 9.41e-005
7 4e+003 0.08467 0.526 8.47 0.0 0.0 1.40e-004 0.00e+000 1.40e-004
8 2e+003 0.07766 0.538 7.77 0.1 0.0 7.64e~005 0.00e+000 7.64e-005
9 4e+003 0.08093 0.532 8.09 0.0 0.0 1.05e-004 0.00e+000 1.05e-004
10 8e+003 0.08899 0.519 8.90 0.0 0.0 1.37e-004 0.00e+000 1.37e-004
11 1.6e+004 0.1094 0,485 10.94 0.1 0.0 8.75e-005 1.14e-004 9.91e-005
12 3.2e+004 0.133 0.445 13.30 0.0 0.0 1.33e-004 0.00e+000 1.33e-004
13 6.4e+004 0.1602 0.400 16.02 0.0 0.0 1.28e-004 0.00e+000 1.28e-004
14 1.6e+004 0.1453 0.425 14.53 0.0 0.0 1,28e-004 0.00e+000 1.28e~-004
15 2e+003 0.110° 0.482 11.09 0.1 0.0 6.59e-005 8.87e-005 7.56e-005
16 500 0.08376 0.528 8.38 0.4 0.4 1.16e-005 1.24e-005 1.20e-005



CONSOLIDATION TEST DATA
SUMMARY REPORT
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| Projeci: SCE&G CCL | Locotion: Project No.: 62340635245 =
Boring Nc.: B-319 Tested By: HJ Checked By: Ji
2 o b | wed by GAR 4/l
Sarmpie No.: UD-4 Test Dete: ©/22/06 Deptn: 38.5 Fi.

Test No.: 5395 ! Semple Type: Shelby Tube | Elevotion: N/A

Description: Siity Sand

Remgcriks: Cr = 0.04

Tug, 21-NIV-2008 17:56:00



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test

After Test

Project No.: 62349}53}?3/}3 /

4.

Overburden Pressure: G psf %WGier Content, % 18.83 19.14 ,l
Breconsoiidation Pressure: 35350 psf gDry Unit Weighi, pcf 702.8 112.2 |
Compression Index: 0.15 " Soturation, % 80.77 99.5¢
Diemeter: 2.5 in | Height: 1 in | void Retio ; 2.67 | 0.53
LL: NP LPL: Ne fP:; NP GS: 2.75 ! : l

Project: SCE&G COL Location

Boring Ne.: B-219

Checked By: JL g{#

.| Semple No.: UD-4

|
]Tesiec’ By: HJ
| Test Date: 9/22/06

Depth: 38.5 F.

A

Test No.. 5385

| Somple Type: Shelby Tube

Elevotion: N/W

Description: Silty Sond

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 16
Stress: 100. psf
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SQUARE ROOQOT of TIME, min

Project: SCE&G COL Lecation: Project Ne.: 62340835345

Boring No.: B-31¢9 Tested By: HJ Checked By: JL

Somple No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.

Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remorks: Cr = 0.04

Tue, 21-NOV-2006 17:58:00




CONSOLIDATION TEST DATA
TIME CURVES
Constont Load Step: 2 of 16
Stress: 500. psf
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Project: SCE&G COL Location: Project No.: 6234063534S

Boring No.: B-319 Tested By: HJ Checked By: JL

.1 Sample No.: UD-4 Test Date: 9/22/06 Depth: 38.5 ft.

Test No.: 5395 Saompie Type: Shelby Tube Elevation: N/A

Description: Silty Sond

Remarks: Cr = 0.04

Jue, 21-NOV-2006 17:56:00



CONSOLIDATION TEST DATA
TIME CURVES
Constant Locd Step: 3 of 16
Stress: 1000. psf
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Project: SCE&G COL Location: Project No.: 82340635345

Boring No.: B-319 Tested By: HJ Checked By: JL

| Somple No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.

Test No,: 5395 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = (.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constont Lood Step: 4 of 16
Stress: 2000. psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-319 Tested By: HJ Checked By: JL

Scmple No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Fi.

Test No.: 5385 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

i Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 5 of 16
Stress: 4000. psf
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Project: SCE&G COL

Location:

Project No.: 52340835345

Boring No.: B-319

Tested By: HJ

Checked By: JL

-| Sampie No.: UD-4

Test Date: 9/22/06

Depth: 38.5 ft.

Test No.: 5395

Somple Type: Shelby Tube

Elevation: N/A

Description: Silty Sond

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lcad Step: 6 of 16
Stress: 8000. psf
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Project: SCE&G COL Location: Project No.: 6234063534S
Boring No.: B-31¢ _ Tested By: HJ Checked By: JL
Sampie Ne.: UD-4 Test Date: 9/22/06 | Depth: 38.5 Ft.
Test No.: 5395 Sample Type: Shelby Tube !Elevotion: N/A

| Description: Sifty Sand

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 7 of 16
Stress: 4000. psf
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Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sond

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 16
Stress: 2000. pst
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Project: SCE&G COL Location: Project Neo.: 62340635345

Boring No.: B-318 Tested By: HJ Checked By: JL

-| Semple No.: UD-4 Test Dote: 9/22/06 Depth: 38.5 Ft.

Test No.: 5395 Sornple Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Rernarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 8234063534S

Boring No.: B-319 Tested By: HJ Checked By: JL

;| Sample No.: UD-4 Test Date: 9/22/06 Depih: 38.5 Ft.

Test No.: 5395 Somple Type: Shelby Tube Elevotion: N/A

‘| Description: Silty Sond

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 16
Stress: 8000. psf

Loy vasl

N
)]
NENY l_l.J_I_LLI_Ll_l.LLLJ_LL| —
‘.

8.5

b .
=T R R
& z
= ~
v 3
05>
3
10.0 =
3
3
10.5 =
B
=
2 90 Z- e T
2
9.8 T e e e =
3 : i o
3 : ! ! £
10.0 Jm-mmmmmmoe- T SN pU R P pey U ~f—
: : ’ : P
; : E
10.5il!ylll!.lilll]l-l_|71x'_lrl!lllﬁ._l"[lllllital;lllllllI.il.lllll!‘l_:‘—
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: SCE&G COL Location: -Project No.: 82340635345

Boring No.: B-319 Tested By: HJ Checked By: JL

- | Sample No.. UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.

Test No.: 5385 Somple Type: Shelby Tube Elevation: N/A

Description: Silty Sand

I Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 16
Stress: 16000 psf
e ) b ! bt ]
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Boring Ne.: B-319 Tested By: HJ Checked By: JL

J Somple No.. UD-4 Test Date: 9/22/06 Deptn: 38.5 Ft.

Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

3 Description: Silty Sand

Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 16
Stress: 32000 psf
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| Test No.: 5395 Somple Type: Shelby Tube Elevetion: N/A

Description: Silty Sond

Remarks: Cr = 0.04

Tue, 21-MNOV-2006 17:56:02



CONSOLIDATION TEST DATA

Constant Load Step: 13 of 16

TIME CURVES

Stress: 64000 psf
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Project: SCE&G COL

Location:

Project No.: 823406353485

Boring No.: B-319

Tested By: HJ

Checked By: JL

-1 Semiple Ne.; UD-4

Test Date: 9/22/06

Depth: 38.5 Ft.

Test No.: 5385

Sample Type: Shelby Tube

Elevation:

N/A

Description: Silty Sand

Remorks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 16
Stress: 16000 psf
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Project: SCE&G COL Location: Project No.: 82340835345

Boring No.: B-318& Tested By: HJ Checked By: JL

Sample No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Fi.

Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

‘| Description: Silty Sond

Remorks: Cr = 0.04
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 15
Stress: 2000. psf
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Project: SCE&G COL

Location:

Project No.: 6234063534S

Boring Nc.: B-319

Tested By: HJ

Checked By: JL

.{ Somple No.: UD-4

Test Date: 9/22/086

Depth: 38.5 Ft.

7| Test No.: 5395

Sample Type: Shelby Tube

Eievation: N/A

“| Description: Silty Send

Remarks: Cr 0.04

, 21-NOV-2006 17:56:02




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 16
Stress: 500. psf
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SQUARE ROOT of TIME, min

Project: SCE&G COL Location: Project No.: 6234063534S

Boring No.: B-319 Tested By: HJ Checked By: JL

| Somple No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.

Test No.: 5395 Somple Type: Shelby Tube Elevation: N/A

| Description: Silty Sand

Remarks: Cr = 0.04

Tue, 27-NOV-2006 17:56:02



CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-321

Tested By: HJ

Checked By: JL (/-}M ///Z//df
77

<1 Sampie No.: UD-3

Test Dote: 8/22/06

Depth: 28.5 Ft. [/ 7'\

Test No.: 5398

Sample Type: Shelby Tube

Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NOV-2006 11:29:46




CONSOLIDATION TEST DATA
SUMMARY REPORT

0.8
Rt ] L
- L
0.7 =
0.6 -
o) T L
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I i L
=) 4 L
o . L
= 4 L
0.5 +
0.4 ] f_
-’ )
] L
0.3 i it R a1 RE S
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 0 psf Water Content, % 16.68 17.24
Preconsoclidation Pressure: 1.673e+004 psf Dry Unit Weight, pcf 102.6 118.5
Compression Index: 0.186 Saturation, % 65.54 99.66
Diometer: 2.5 in Height: 1 in Void Ratio 0.72 0.49
LL: NP PL: NP Pl NP GS: 2.83
Project: SCE&G COL Location: Project No.: 6234063534S
Boring No.: B-321 Tested By: HJ Checked By: JLW ,,/;y/,z
| Somple No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft/
| Test No.: 5398 Sample Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NOV-2006 11:29:46



Project: SCE&G COL
Boring No.: B-321
Sample No.: UD-3
Test No.: 5398

Soil Description: Silty Sand
e’ Remarks: Cr = 0.06

Measured Specific Gravity: 2.83
Initial Void Ratio: 0.72
' Final Void Ratio: 0.489

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, $%

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pct

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Before Consclidation

Trimmings Specimen+Ring
RING

154.31 299.91
132.25 277.85

o] 145.6

132.25 132.25
16.68 16.68

——— 0.72

-—= 65.54

- 102.64

Project No.: 62340635348

Checked By: JL
Depth: 28.5 Ft.
Elevation:

Initial Height:

1.00 in

Specimen Diameter: 2.50 in

After Consolidation

Specimen+Ring

300.65
277.85
145.6
132.25
17.24
0.49
98.66
118.52

Trimmings



N

Project:

SCE&G COL

Boring No.: B-321
Sample No.: UD-3

Test No.:

5398

7 Soil Description: Silty Sand
e’ Remarks: Cr = 0.06

WO -Jo G WK

Applied
Stress
psf

100

500
1e+003
2e+003
4e+003
8e+003
4e+003
2e+003
4e+003
8e+003
1.6e+004
3.2e4+004
6.4de+004
1.6e+004
4e+003
500

Final
Displacement
in

0.005386
0.04639
0.06805
0.09273

0.1201
0.148
0.1412
0.1311
0.137
0.1498
0.177
0.2089
0.2419
0.2215
0.1913
0.134

CONSOLIDATION TEST DATA

Location:
Tested By:
Test Date:

HJ

9/22/06

Sample Type: Shelby Tube

Void
Ratio

0.710

.602
.560
.513
.465
.477
.494
.484
.462
.415
.360
.304
.33¢
.301
.489

[=¥=RoNeolololeRoNolaBelelaleNe)

T50 Fitting

Sgq.Rt.
min

[eNoNeNoloNoloRoleNolajololeRe N o]
NFRF OOOHROOFOKHRKEFNIWN

Log
min

NOOOCOOCOOOORRKENNN

OO0 O0ODOLOOO0OO0D O

Project No.:

Checked By:

623406353458

JL

Depth: 28.5 Ft.

Elevation:

Coefficient of Consolidation

Sq.Rt.
ft+2/day

2.33e+000
1.82e+000
2.46e+000
3.04e+000
4.13e+4000
5.02e+000
1.0le+001
6.78e+000
7.53e+000
1.01e+001
6.40e4+000
9.67e+000
9.08e+000
8.90e+000
5.69e+000
2.24e+000

Log
ft~2/day

.61e+000
.9%e+000
.91e+000
.33e+000
.29e+000
.31e+000
.00e+000
.80e+000
.00e+000
.00e+000
.26e+000
.54e+000
.00e+000
.00e+000
.46e+000
1.86e+000

NNOOOEROONOAUWNEREN

RAve,
££72/day

.46e+000
.90e+000
.66e+000
.18e+000
.64e+000
.59e+000
.0le+001
.25e+000
.53e+000
.0le+001
.21e+000
.07e+000
9.08e+000
8.90e+000
6.46e+000
2.03e+000

Wl Iddh WP N



Tu

a
<,

CONSOLIDATION TEST DATA
SUMMARY REPORT
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iProject: SCE&G COL Location: Project No.: 62349695}7'543

Boring No.: B-321 Tested By: HJ .| Checked By: JL HS( //75%4
Somple No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft/ v

Test No.: 5398 Sample Type: Shelby Tube Etevation:

I Description: Silty Sard

i Remarks: Cr = 0.06

27-NOV-2006 17:57:32



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O pst victer Conient, % i 15.58 17,26 |
Ereconsolidotion Pressure: 1.673e+004 psf tDry Unit Weight, pci 102.6 118.5
Compression Index: 0.86 Saturation, % 65.54 99.66
Diometer: 2.5 in Height: 1 in Void Ratio 0.72 i 0.4%
fLL: NP |PL: np Pl NP |CS: 283 - x !
{ Project: SCE&G COL Location: Project No.: 62340635445 :
| Boring No.: B-32t ! Tested By: HJ Checked By: JL}‘WW&’/{%
: ” 3 R iy ;
S Sample No.: UD-3 Test Date: 9/22/06 Deptn: 285 FLf Y/ \ |
Test Nc.: 5398 Sample Type: Shelby Tube Elevetion:

Description: Silty Sond

Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 16
Stress: 100. psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-321 Tested By: HJ Checked By: JL

Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.

Test No.: 5398 Sample Type: Shelby Tube Elevction:

Description: Silty Sand

. Remarks: Cr = 0.06

Tue, 21-NOV-2006 17:57:32



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 16
Stress: 500. psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL L.ocation: Project No.: 62340635345
Boring No.: B-321 Tested By: HJ Checked By: JL
Somple No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.

Test No.: 5398 Sample Type: Shelby Tube | Elevation:

Description: Siity Sand

Remarks: Cr = 0.06

Tue, 21-NQV-2006 17:57:32




CONSOLIDATION TEST DATA
TIME CURVES
Constant Loaod Step: 3 of 16
Stress: 1000. psf

S
13
=z
<
o
[—
w
6.5 =
7.0=
7.5 =
0.01
4-5 A'P’-' 1 L li‘l 1 1 1.1 S 4 ) ‘ 1t 11 | S T U | l 3 2 LI | | T | J. !1 1.1 1 ] 1 b 1 i 1 I 1 1 1 1 1 ), U S | i
:i',x
3
o’ 50% ,
i ‘ i ;
S T s b e E
ER ! : | ! : £
N ER : ‘ ' : ' E
= ut A I : ! ‘ -
£ eo§~ ————————— b e T S £
e 3 | ) : : £
= " : ! : ! : L
@ '3 ) ‘ , E
%, X : X :
6.5 g ! - =
7.0 T E s EE R S R R LT S £
a ! t ! t : e
3 ; : : : £
7.5 _i LR L ] i T 7 T 1 1 T T T 1T ’ T § 1 T 1 1 T 1 ; T T T 7T T 1 17T i L) T T 71 T T i T T T T 1T 1 T j'-
0 2 4 6 8 10 12

SQUARE ROOT of TIME, min

Project: SCE&G COL

Location:

Project No.: 6234063534S

Boring No.: B-=321

Tested By: HJ

Checked By: JL

Sample Ne.: UD-3

Test Date: 9/22/06

Depth: 28.5 Ft.

Test No.: 5398

Sample Type: Shelby Tube

Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NOV-2006 17:57:32




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 16
Stress: 2000. psf

L{I! Lol

~ o
o o

v e Do brcern e

~
w

STRAIN, %
o]
o

o
(&)

9.0 =
9.5 =
0.01

A RN R AR A A N R R

N . 5
z ] 5
Z 8.0~ : : -
[ E 1 . R
— . 1 ) ! :
n 3 : : ; :
T . - L 3
90—:""""7"""[';;:,_'"”"'_"T"—"""'__"-I; """""""""" i‘_-________'_T """""""""" ;
B ; - : =
- : : e e R s e o] E
9 5 = LI A DN N A B B e i L L T T 71 I T 1 ra T 7 1 i T3 1 7 71 [ ’ i T 1T 1Tt 3 1 i 7 T T 1 T 'I_I
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: SCE&G COL Location; Project No.: 62340635345
Boring No.: B-321 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.
Test No.: 5398 Sample Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NOV-2006 17:57:32



CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 5 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 6234063534S
Boring No.: B-321 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.
Test No.: 5398 Somple Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NOV-2006 17:57:32



TIME CURVES
Constant Load Step: 6 of 16
Stress: 8000. psf

CONSOLIDATION TEST DATA
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-321

Tesied By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 9/22/06

Depth: 28.5 fit.

Test No.: 5398

Somple Type: Shelby Tube

Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

Tue, 21-NMOV-2006 17:57:32




STRAIN, 7%

STRAIN, %

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 8234063534S

Boring No.: B-32* Tested By: HJ Checked By: JL

1 Sample No.: UD-3 Test Dote: 9/22/06 Depth: 28.5 Ft.

1 Test No.: 5398 Sample Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06

, 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA

TME CURVES

Constant Load Step: 8 of 16

Stress: 2000. psf

SQUARE ROOT of TIME, min
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-321

Tested By: HJ

Checked By: JL

1 Sample No.: UD-3

Test Date: 9/22/06

Depth: 28.5 Ft.

| Test No.: 5398

Sample Type: Shelby Tube

Flevation:

* Description: Silty Sand

Remarks: Cr = 0.06

Tue, 271-NOV-2006 17:57:33




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16
Stress: 4000. psf
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Project: SCE&G COL Locotion: Project No.: 62340635345

Boring No.: B-321 Tested By: HJ Checked By: JL

Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Tt

Test No.: 5398 Sample Type: Sheiby Tube Elevation:

| Description: Silty Sond

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 16

Stress: 8000. psf

SQUARE ROOT of TIME, min
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-321 Tested By: HJ Checked By: JL

i Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.

| Test No.: 5398 Sample Type: Shelby Tube Elevation:

1 Description: Silty Sond

i Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 16
Stress: 16000 psf

SQUARE ROOT of TIME, min
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-321

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 9/22/08

Depth: 28.5 Fi.

|

Test No.: 5398

Sample Type: Shelby Tube

Elevation:

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constont Load Step: 12 of 16
Stress: 32000 pst
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Project: SCE&G COL Location: Project No.: 82340635345

Boring No.: B-321 Tested By: HJ Checked By: JL

- Somple No.: UD-3 Test Dote: 9/22/06 Depth: 28.5 Ft.

| Test No.: 5398 Sample Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Ceonstant Load Step: 13 of 16
Stress: 64000 psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-32i Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.
Test No.: 5398 Samnple Type: Shelby Tube | Elevation:

Description: Silty Sand

Remorks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 14 of 16
Stress: 16000 psf
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Project: SCE&G COL Location: Project No.: 6234063534S

Boring No.: B-321 Tested By: HJ Checked By: JL

-{ Somple No.: UB-3 Test Date: 9/22/06 Depth: 28.5 Ft.

Test No.: 5398 Sample Type: Shelby Tube i Elevation:

1 Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 62340635348
Boring No.: B-321 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.
Test No.: 5398 Sompie Type: Shelby Tube Elevation:

Description: Siity Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 16
Stress: 500. psf
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Project: SCE&G COL Location: Project No.: 6234083534S
Boring No.: B-321 Tested By: HJ Checked By: JL

Sample No.: UD-3 Test Date: 9/22/06 Depth: 28.5 Ft.

Test No.: 5398 Sample Type: Shelby Tube Elevation:

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL

Location:

Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JLUZZ ///.Wﬁll

Sample No.: UD-3

Test Date: 9/22/06

Depth: 13.5 F{

Test No.: 5406

Somple Type: Shelby Tube

Elevotion: N/A

+| Description: Sitty Sand

Remarks: Cr = 0.05

Tue, 21-NOV-2006 11:25:32




CONSOLIDATION TEST DATA
SUMMARY REPORT
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o . : : r
3] . ; : L
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0.5 -1 5 r
A ] % -
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 0O psf Woter Content, % 20.89 20.78
Preconsolidation Pressure: 3.311e+004 psf Dry Unit Weight, pcf 91.14 105.5
Compression index: 0.352 Saturation, % 64.47 90.03
Diometer: 2.5 in Height: 1 in Void Ratio 0.90 0.64
LL: --- PL: —-- Pl -—- GS: 2.77
Project: SCE&G COL Location: Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JL % 7, ;’Af/

.+l Sample No.: UD-3

Test Date: 9/22/06

Depth: 13.5 Ft/

7

.| Test No.: 5406

Sample Type: Shelby Tube

Elevation: N/A

g Description: Silty Sond

Remarks: Cr = 0.05

Tue, 21-NOV-2006 11:25:33



Project:

SCE&G COL

Boring No.: B-325

Sample No.:
Test No.:

UD-3
5406

Soil Description: Silty Sand
W Remarks: Cr = 0.05

Measured Specific Gravity: 2.77

Initial Void Ratio:
Final Void Ratio:

0.80
0.64

Container JID

WE.
WE.
wt.
Wt.

Container + Wet Soil, gm
Container + Dry Soil, gm
Container, gm
Dry Soil, gm

Water Content, %

Void Ratio

Degree of Saturation, %
Dry Unit Weight, pcf

CONSOLIDATION TEST

Location:
Tested By: HJ
Test Date: 9/22/06

Sample Type: Shelby Tube

Liquid Limit: ---
Plastic Limit: ---
Plasticity Index: ---

DATA

Before Consolidation

Trimmings Specimen+Ring
RING

141.96 287.88
117.43 263.35

0 145.92

117.43 117.43
20.89 20.89

-— 0.90

-— 64.47

- 91.135

Project No.: 6234063534
Checked By: JL
Depth: 13.5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2.50 in

After Consolidation

Specimen+Ring Trimmings
287.75 287.75

263.35 263.35

145.92 145.92

117.43 117.43

20.78 20.78

0.64 =

90.03 -—=

105.49 -==



Project:

SCE&G COL

Boring No.: B-325
Sample No.: UD-3

Test No.:

5406

Soil Description: Silty Sand
. Remarks: Cr = 0.05
L "4

WwWoo-Jo s Wik

oW

Applied
stress
pst

100

500
le+003
2e+003
4e+003
8e+003
4e+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
. 6e+004
4e+003

500

Displa

a.

cooooCoCcQoO

Final
cement
in

004529
.01917
.03144
.04833
.07001
.09928
.09366
.08551
.08965
0.1009
0.1353
0.1785

0.234
0.2063
0.1823
0.1361

CONSOLIDATION TEST DATA

Location:
Tested By:
Test Date:

HJ
9/22/06

Sample Type: Shelby Tube

Void
Ratio

0.889
0.861
.838
.806
. 765
.709
.720
. 735
127
.7086
. 641
.559
.453
0.506
0.552
0.639

DOO0ODOODODOOOQ

Strain
at End

0.45
1.92
3.14
4.83
7.00
9.93
9.37
8,55
8.96
10.09
13.53
17.85
23.40
20.63
18.23
13.61

sq.

T50 Fitting

Rt.
min

.

RRORHEIEOOR ORI

[oNoloR~laNoNolleBoNeReloleNeleNal

Log
min

HODDOOOODOOoOOHMEOOO

OO0 O0OOO0DOODCOOOOO

Project No,:

Checked By:

6234063534

JL
Depth: 13.% Ft.
Elevation: N/A

Coefficient of Consolidation

S¢.Rt.
fr*r2/sec

4.25e-005
3.74e-005
4,07e-005
5.49e~005
6.26e~-005
6.68e-005
1.73e-004
7.13e-005
1.79e~-004
1.31e-004
7.90e-005
7.32e-005
6.63e-005
9.70e-005
6.69e~005
2.76e-005

WRPOUWVURFUWVUODOODODWIONHNOOO

Log
ftr2/sec

.00e+000
.00e+00Q
.00e+000
.40e~005
.32e-005
.49e~005
.00e+000
.00e+000
.00e+000
.00e+000
.65e-005
.01e-004
.01e-005
.00e+000
.07e~-004
.5%e~005

Ave.
ft~2/sec

4.25e-005
3.74e~-005
4.07e-005
5.91e-005
6.75e-005
7.84e-005
1.73e-004
7.13e-005
1.79e-004
1,31e-004
8.69e-005
8.50e-005
7.64e-005
9.70e-005
8.24e-005
3.12e-005



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL Location: Project No.: 8234063534

Boring No.: B-325 reme BT Crecked By: LKL foa /it
[4 7 7/

Somple No.: UD-3 Test Date: 9/22/08 Depth: 13.5 FY/

Test No.: 3406 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
{ Overburden Pressure: O psf Water Content, % 20.89 ! 20.78
Preconsolidction Pressure: 3.311e+004 pst Dry Unil Weight, pcf 91.14 . 105.5
Compression Index: 0.352 Scturation, % B4.47 90.03
Diometer: 2.5 in Height: 1 in Void Ratio G.90 0.64
b —-- |PL: ~-- Pl ~-- GS: 2.77
i Project: SCE&G COL Location:

Project No.: 6234083534

Boring No.: B-325

Tested By: HJ

- Scmple No.; UD-3

Test Dote: 9/22/06

Checked By: JL 47% //Aﬁ’/g
/ 777

Depth: 13.5 Fi.

Test No.: 5406

Sample Type: Shelby Tube

fievation: N/A

! Description: Silty Sand

' Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 16
Stress: 100. psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL l.ocation: Project No.: 6234063534

Boring No.: B-325 Tested By: HJ Checked By: JL

Sompte No.: UD-3 Test Dote: 9/22/08 Depth: 13.5 Ft.

Test No.: 5406 Sampie Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 16
Stress: 500. psf

SQUARE ROOT of TIME, min

S’ e
3
z .
<C
o«
o
3.0-=
0.01 0.1
O‘O S VO SN JO BN DU l__l_‘ S N S N W N S N | i | N TN S T W N S l LI Y S S U [ N N 1 .[ l..t 'Ilt]l]' | L S WOV VRS SO N |
] i - : . : -
" 0.5 4% - -ooooo - e TP P TP R EES P R  ERREEEEEEEE -
; : ; ; ; | -
: : f ! :
1.0 3 ,;,;______%____________J., ............ E______-____-_i _____________ - =
o i ! : E
" 1 \ ) : ‘ : q
215 Ao R e e ke =
x 1 4 | : i ’ E
& E ! : : ! .
] TEEtete—a s e o I M PRI :
2-0—__'“"-"‘-""-; """"""""""" :7"""'"'___;'_____"““""_'"“""777‘“"‘: ___________ -
] ! i : ' ! c
2.5 4 b b T T S TP £
z | ! : ‘ ; E
E ' Z : | o
3-0 llllll:llillllllzll:Illllllllilllllrlili]’"l Vv 1 7 §F 171 i T 1T 17T 1T ¢ It 17 .-
0 2 4 6 8 10 12

Project: SCE&G COL

Location:

Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JL

1 Sample Ne.: UD-3

Test Dote: 9/22/06

Depth: 13.5 FtL.

1 Test No.: 5406

Somple Type: Shelby Tube

Elevation: N/A

f Description: Sitty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 3 of 16
Stress: 1000. psf
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Project: SCE&G COL

Location:

Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 9/22/06

Depth: 13.5 Ft.

Test No.: 5406

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 4 of 16
Stress: 2000. psf
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Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Fi.
Test No.: 5406 Sample Type: Shelby Tube Elevation: N/A
. ; iiescnptnon: Silty Sand
‘Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 5 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Dote: 9/22/06 Depth: 13.5 Ft.
Test No.: 5406 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Rermarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 16
Stress: 8000. psf
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 7 of 16

psf

Stress: 4000.
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Description: Silty Sand

Cr = 0.05

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 8 of 16
Stress: 2000. psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Somple No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Ft.
Test No.: 5408 Sample Type: Shelby Tube Elevation: N/A
Description: Silty Sand
Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16

4000. psf

Stress:
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Project: SCE&G COL

Location:

Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JL

| Sampie No.: UD-3

Test Date: 9/22/06

Depth: 13.5 Fi.

Test No.: 5406

Somple Type: Shelby Tube

Elevation: N/A

| Deseription: Silty Sand

Remorks: Cr 0.05
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TIME CURVES
10 of 16
psf

Constant Load Step:
Stress: 8000.

CONSOLIDATION TEST DATA

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constont Load Step: 11 of 16
Stress: 16000 psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL ~ Tiocation: Project No.: 6234063534
Boring No.: B-325 Tesied By: HJ Checked By: JL
Test Date: 9/22/06 Depth: 13.5 Ft.
Sample Type: Shelby Tube Elevation: N/A

1 Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 16
Stress: 32000 psf
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Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL

[ Somple No.: UD-2 Test Date: 9/22/06 Depth: 13.5 Ft.

| Test No.: 5406 Somple Type: Shetby Tube Elevotion: N/A

——’ Description: Silty Sand

Remaorks: Cr = 0.05
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CONSOLIDATION TEST DATA
- TIME CURVES

Constant Load Step: 13 of 16
Stress: 64000 psf
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SQUARE ROOQOT of TIME, min
Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL

Somple No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Ft.

Test No.: 5406 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

! Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 16
Stress: 16000 psf
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SQUARE ROOT of TIME, min

Project: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Sampie No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Ft.
Test No.: 5406 Sampie Type: Shelby Tube iElevotion: N/A

! Description: Silty Sond
‘Remaorks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 16
Stress: 4000. psf
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SQUARE ROOT of TIME, min
Project: SCE&G COL Location: Project No.: 6234063534

Boring No.: B-325

Tested By: HJ

Checked By: JL

Sample No.: UD-3

Test Date: 9/22/06

Depth: 13.5 Ft.

Test No.: 5406

I Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

tRemarks: Cr

0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 16
Stress: 500. psf

et RO s B S HH :
53
]
10 3
e Lo
o = 3 o
o 2 L s
S ow i O
39T T
20%-*-1--—’--5*%
|
252- -
30 = H S S L E
0.01 0.1 1 10 100 1000
TIME, min
O x L] 11 1 1 I I 1 111 1 311 ! Lottt 1 | 1 l 1 I Y S . R ] ! S WU T SN N SN O W & ! | S DU T B | ] IE
- S B SRS SO S S S :
] . : ! £
: : : ! £
L s At L T e oo -
; £
% . > . ,,;__:',-: ______ 5_
& ; ;
20 R R T T E
3 . ; | ; i E
| 1 . 1
: : : ! E
25 g e s i -
] : : : :
3 f . , 1 £
30 1T 7T T T T 1T 17T I T 1 7 T T T 1 17 I T 1 1 7 7 3 lﬁl T T T 1T 1T T l Fr 1T 11 17 177 l LI AL Rt A N S !
0 2 4 6 8 10 12
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Project: SCE&G CCL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Somple No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Ft.
Test No.: 5406 Sample Type: Shelby Tube Elevation: N/A
! Description: Silty Sand

gRemorks: Cr = 0.05

!

Tue, 21-NOV-2006 17:59:26



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL Location: Project No.: 62340635345 )

Boring No.: B-325 Tested By: HJ Checked By: LWL /Lu/n
| Somple No.: UD-8 Test Date: 9/25/06 Depth: 385 Ft/ © 1 7
| Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

| Description: Silty Sand

Remarks: Cr = 0.05
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'CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, 7% 18.52 17.89
Preconsolidation Pressure: 1.103e+004 psf Dry Unit Weight, pef 101.3 113.
Compression Index: 0.153 Saturation, % 75.82 99.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.66 0.48
LL: NP PL: NP Pl: NP GS: 2.69
Project: SCE&G COL Location:

Project No.: 62313?6,,3;348‘

Boring No.: B-325

Tested By: HJ

4 Sample No.: UD-8

Test Date: 9/25/06

Checked By: JLIAZL 14/Z¢/{7/

Depth: 38.5 Ft/

{Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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Project: SCE&G COL
Boring No.: B-325
Sample No.: UD-8
Test No.: 5411

Soil Description: Silty Sand

, Remarks: Cr = 0.05

Estimated Specific Gravity: 2.69

Initial void Ratio: 0.66
Final Void Ratio: 0.48

Container ID

Wt. Container + Wet Soll, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm

Wt. Dry Soil, gm

Water Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:

Tested By: HJ

Test Date: 38/25/06
Sample Type: Shelby Tube

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Before Consolidation

Trimmings Specimen+Ring
RING

154.65 300.87
130.48 276.7

0 146.22

130.48 130.48
18.52 18.52

--- 0.66

——— 75.82

- 101.26

Project No.: 62340635348
Checked By: JL
Depth: 38.5 Ft.
Elevation: N/A

Initial Height: 1.00 in

Specimen Diameter: 2.50 in

After Consolidation

Specimen+Ring Trimmings
300.04 300.04

276,7 276.7

146.22 146.22

130.48 130.48

17.89 17.89

0.48 —-—=

99,22 ——

113



CONSOLIDATION TEST DATA

Project: SCE&G COL Location: Project No.: 62340635348
Boring No.: B-325 Tested By: HJ Checked By: JL
Sample No.: UD-8 Test Date: 3/25/06 Depth: 38.5 Ft.
Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Silty Sand
WRemarks: Cr = 0.05

Applied Final Void Strain T50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sq.Rt. Log Sg.Rt. Log Ave.
pst in % min min ft"2/sec ft~2/sec ft~2/sec
1 100 0.003171 0.651 0.32 0.2 0.2 2,71e-005 3.68%e-005 3.13e-005
2 500 0.02656 0.613 2.66 0.2 0.2 2.63e-005 3.62e~005 3.05e~005
3 1e+003 0.04218 0.587 4.22 0.2 0.1 3.46e-005 3.76e-005 3.60e-005
4 2e+003 0.06265 0.553 6.26 0.1 0.1 4.26e-005 4.60e-005 4.42e-005
5 4e+003 0.08456 0.516 8.46 0.1 0.1 5.17e-005 6.27e-005 5.67e-005
6 8e+003 0.1065 0.480 10.65 0.1 0.0 8.64e-005 9.54e-005 9.06e-005
7 4e+003 0.1022 0.487 10.22 0.0 0.0 1.29e-004 0.00e+000 1.29e-004
8 2e+003 0.09429 0.500 9.43 0.1 0.0 8.12e-005 1.14e~-004 9.48e-005
9 4e+003 0.09846 0.493 9.85 0.0 0.0 1.08e-004 0.00e+000 1.08e-004
10 8e+003 0.1085 0.477 10.85 0.0 0.0 1.26e-004 0.00e+000 1.26e-004
11 1.6e+004 0.132 0.438 13.20 0.0 0.0 1.06e-004 9.53e-005 1.01e-004
12 3.2e+004 0.1586 0.398 15.60 0.0 0.0 1.24e-004 0.00e+000 1.24e~004
13 6.4e+004 0.184 0.352 18.40 0.0 0.0 1.21e-004 0.00e+000 1.21e-004
14 1.6e+004 0.1714 0.373 17.14 0.0 0.0 1.21e-004 0.00e+000 1.21e-004
15 2e+003 0.1356 0.432 13.56 0.1 6.1 6.33e-005 7.97e-005 7.06e-005
16 500 0.1039 0.484 10.3% 0.3 0.2 1.54e-005 2.43e-005 1.89e-005
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

-1 Sample No.: UD-8

Test Date: 9/25/06

Checked By: JL %/Z’//lg/%

Depth: 38.5 Ft. //

Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:44




CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: Q psf Water Content, % 18.52 17.89
Preconsolidation Pressure: 1.103e+004 psf Dry Unit Weight, pef 101.3 113.
Compression Index: 0.153 Saturation, % 75.82 98.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.66 0.48
LL: NP PL: NP PI: NP GS: 2.69
Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JLM //é‘//(%

| Sample No.: UD-8

Test Dote: 9/25/06

Depth: 38.5 Ft./

| Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 16
Stress: 100. psf
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Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325 Tested By: HJ Checked By: JL

Sample No.: UD-8 Test Date: 9/25/06 Depth: 38.5 Fi.

| Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

| Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:44



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-325 Tested By: HY Checked By: JL
ik | Sample No.. UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.
e Test No.: 5411 Somple Type: Shelby Tube Elevation: N/A

B Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:44




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 16
Stress: 1000. psf
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Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325 Tested By: HJ Checked By: JL

Sample No.: UD-8 Test Dote: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

: Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:44



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 16
Stress: 2000. psf
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Project: SCE&G COL Location: Project No.: 6234063534S

Boring No.: B-325 Tested By: HJ Checked By: JL

-1 Sample No.: UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr 0.05

Fri, 24-NOV-2006 22:25:44




6.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 16
Stress: 4000. psf
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Project: SCE&G COL

Location: Project No.: 6234063534S

Boring No.: B-325

Tested By: HJ Checked By: JL

Sample No.: UD-8

Test Date: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411

Somple Type: Shelby Tube Elevation: N/A

“| Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 16

Stress: 8000. psf
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JL

Sample No.: UD-8

Test Dote: 9/25/06

Depth: 38.5 F1.

Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 16
Stress: 4000. psf
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Project: SCE&G COL Location: Project No.: 6234063534S

Boring No.: B-325 Tested By: HJ Checked By: JL

Sample No.: UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

Description: Siity Sond

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 16

Stress: 2000. psf
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JL

| Sample No.: UD-8

Test Date: 9/25/06

Depth: 38.5 Ft.

1 Test No.: 5411

Sample Type: Sheiby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 16
Stress: 4000. psf
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JL

.| Soample No.: UD-8

Test Date: 9/25/06

Depth: 38.5 Ft.

;- Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

= Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:45




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 16

Stress: 8000. psf
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JL

Sample No.: UD-8

Test Dote: 9/25/06

Depth: 38.5 Ft.

Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

| Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 16
Stress: 16000 psf
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Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325 Tested By: HJ Checked By: JL

Sample No.: UD-8 Test Dote: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NQV~-2006 22:25:45



CONSOLIDATION TEST DATA
TIME CURVES
Constant Lood Step: 12 of 16
Stress: 32000 psf
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Project: SCE&G COL Location: Project No.: 62340635345
Boring No.: B-325 Tested By: HJ Checked By: JL
-| Sample No,: UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.
i | Test No.: 5411 Somple Type: Shelby Tube Elevation: N/A
' | S0 Desceription: Silty Sand
Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:45



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 16
Stress: 64000 psf
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Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325 Tested By: HJ Checked By: JL

-} Sample No.: UD-8 Test Date: 9/25/06 Depth: 38.5 Fi.

“| Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

Description: Silty Sand

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:45
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CONSOLIDATION TEST DATA

Constant Load Step: 14 of 16
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Stress: 16000 psf

[ERRERDE]

17.5 4

18.0

NRERERESRIERENT)

18.5 3

STRAIN, %

LLLALL

19.0

18.5

AR TEENE FRENR TS

20.0

} i I
R

LLRRRNNLARRRRRREY

..............

0.1

TIME, min

R . H R ERE
T T LB B I

100 1000

||l|l||||lll||ll|llllIIIIIII|||LJJLllll
17.0 : " :

L4 17.5

STRAIN, %
o
w

19.0

19.5

lHllllll[lelnlll'LJIHHHIIHHIIIIIIILHlllLILLLHl!II

ol

o O G F: N, N

¥
1S

R S T S T S N S T OO S BT B U
»

\
S50 & GO O

2 o

< D &

R R R RN A L N AR N LR R R AN RN R R A

20.0 IlllllillilllllllllilIlIlIlllilll'lll|ll:[lllllilllilll’lll!l

0

2

4

6
SQUARE ROOT of TIME, min

8

10 1

N

Project: SCE&G COL

Location:

Project No.: 62340635348

Boring No.: B-325

Tested By: Hd

Checked By: JL

Somple No.: UD-8

Test Date: 9/25/06

Depth: 38.5 Ft.

Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Send

Remarks: Cr = 0.05

Fri, 24-NOV-2006 22:25:45




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 16
Stress: 2000. psf
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Project: SCE&G COL Location: Project No.: 62340635345

Boring No.: B-325 Tested By: HJ Checked By: JL

.| Sample Neo.; UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.

| Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A

‘| Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 16 of 16
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Stress: 500. psf
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Project: SCE&G COL

Location:

Project No.: 62340635345

Boring No.: B-325

Tested By: HJ

Checked By: JL

.{ Sample No.: UD-8

Test Date: 9/25/06

Depth; 38.5 Ft.

‘| Test No.: 5411

Sample Type: Shelby Tube

Elevation: N/A

Description: Silty Sand

Remarks: Cr 0.05

Fri, 24-NOV~2006 22:25:45




